
CHAPTER FOUR: 
✓ Impurities of water
✓ Small scale (household) water treatment
✓ Municipality water treatment 
✓ Advanced water treatment



IMPURITIES OF WATER 
• Pure water is not found under natural conditions. 

- That water which is nearer to purity is rain water especially that 

which has been collected from clean surfaces and that which is 

stored in a tank protected from pollution or contamination. 

- Even then rainwater may pick various kinds of impurities 

while falling 



i. Types of impurities

1. Organic impurities- found from the growth and decay of 

animals and vegetable matters. 

✓This may include waste matter (animal, human) refuse and 

garbage, bacteria, microscopic plants and animals. 
[...]
• Microstrainer have been used to remove suspended solids 
from raw water containing high concentrations of algae.

• is a development of the drum screen which uses a fine 

woven stainless - steel mesh with aperture sizes of 20 -

60 µm 

• Clogging occurs rapidly

• drum is rotated at a peripheral speed of about 0.5 

m/s and 

• the mesh continually washed clean by high-

pressure sprays

64



2.2.2. Aeration 

• Aeration is the treatment process whereby water
is brought into intimate contact with air.

Purpose:

• Increasing the oxygen content,

• Reducing the carbon dioxide content, and

• Removing hydrogen sulphide, methane and
various volatile organic compounds responsible
for bad taste and odor.

• Removing of dissolved minerals (iron and
manganese)

65



• widely used for the treatment of groundwater having 
too high iron and manganese

– These substances impart 

–a bitter taste to the water

–discolor rice cooked in it and 

–give brownish-black stains to clothes washed 
and

–white enamel buckets, bowls, sinks, baths and 
toilets 

– For the treatment of surface water, when the water has 
a high content of organic matter.

66



For drinking water treatment it is mostly 

achieved by:-

1. Dispersing the water through the air in thin sheets or fine 

droplets (waterfall aerators), or 

2. By mixing the water with dispersed air (bubble 

aerators).

In both ways the oxygen content of the water can be raised

to 60-80% of the maximum oxygen content that the water

could contain when fully saturated.

67



I. Waterfall aerators

• In waterfall aerators there is an appreciable release of 

gasses from the water;

• The reduction of carbon dioxide by waterfall aerators 

can be considerable, but is not always sufficient when 

treating very corrosive water.

– A chemical treatment such as lime dosing or 

filtration over marble or burned dolomite would be 

required for this type of water. 

68



Types of waterfall aerators

A. Multiple tray aerator - provides a very simple and 

inexpensive arrangement and it occupies little space.

• ferrocement or plastic

plates with holes

• 4-8 trays

•perforated bottoms

• intervals of 30-50 cm

•trays can be filled with

coarse gravel about 10 cm

deep For finer dispersion
69



B. Cascade aerator

• 4-6 steps, each about 30 cm high with a capacity of about 

0.01 m3/s per meter of width

• Obstacles are often set at the edge of each step

• the space requirements of cascade aerators are some-what 

larger 70



C. Multiple platform aerator

• uses the same principles

71



D. Spray aerators

• water is sprayed into the surrounding air at velocities of 5-7 m/s.
72



II. Bubble aerators

• The amount of air required for bubble aeration of water is 

small, no more than 0.3-0.5 m3 of air per m3 of water, and 

these volumes can easily be obtained by a sucking in of air. 

• Ex. venturi aerator

73



2.2.3. Sedimentation  

• What impurities remain in raw water at this step?

– suspended matters such as 

• reduced iron and manganese,

• bacteria and 

• organic colloids

• Actually sedimentation start in the reservoir 

• plain sedimentation: Sedimentation without pre-treatment

• pretreatment like aeration, coagulation and flocculation are 
required before sedimentation

74



• Mass density (specific weight) of particles

•The efficiency of settling process: turbulence or cross-

circulation

• Separate inlet structure

• Water must be divided evenly

• Outlet structure is required

• Need to be cleaned out regularly 75



Circular Basin Rectangular Basin



Settling tank design 

The efficiency of settling tank can be determined by: 

– the settling velocity (s) of a particle that in the detention 

time (T) will just cross the full depth (H) of the tank

77



S0 = H ÷ T

T = BLH ÷ Q

So that: S0 = Q ÷ BL (m3/m2. h = m/h)

Where:

S0= setting velocity (m/h) T = detention time (h)

Q= flow rate (m3/h)                H = depth of tank (m)

B= width of tank (M)              L = length (m) 

78



Settling time for particles of various diameters

 

Diameter of Particle  Type of Particle  Settling time through 1 m. 

of water  

10mm  Gravel  1 seconds  

1mm  Sand  10 seconds  

0.1mm  Fine Sand  2 minutes  

10 micron  Protozoa, Algae, Clay  2 hours  

1 micron  Bacteria, Algae  8 days  

0.1 micron  Viruses, Colloids  2 years  

10 nm  Viruses, Colloids  20 years  

1 nm  Viruses, Colloids  200 years  

 

79



Remark:

• Assuming an even distribution of all suspended particles in the 

water over the full depth of the tank (by way of an ideal inlet 

structure).

• Particles having a setting velocity (S) higher than S0 will be 

completely removed.

• particles that settle slower than “S” will be removed for a 

proportional part S: S0

• Settling efficiency basically only depends on the ratio between 

the influent flow rate and the surface area of the tank

• This is called the Surface loading

• Independent of the depth

• In principle, there is no difference in setting 

efficiency between a shallow and a deep tank. 80



• The design of settling tank should properly be based on

an analysis of the setting velocities of the settleable

particles in the raw water.

• For plain Sedimentation: the surface loading should be in

the range from 0.1-1 m/hour

• Sedimentation with pretreatment: somewhere between l

and 3 m/hour

• In general: lower the surface loading the better the

clarification of the water

81



• The above considerations ignore the effects of turbulence,
short-circuiting and bottom scour caused by inlet and
outlet design and winds.

• Inlet and outlet structure

• Windbreaks of about 2 m high can reduce wind
disturbance

• the tank should not be too shallow, at least 2m deep or
more

• the ratio between length and width should be between 3
and 8.

82



Assume that you are assigned to design sedimentation tank for

the water treatment plant of a community that consume 40 m3

water per hour. Initially you proposed that the depth of tank is

3 meter and the detention time is 2 hour

What should be:-

A. the surface loading of the tank

B. the surface area of the tank

C. average sludge accumulation in the tank per month

(assuming the raw water contains a suspended load of

150 mg/l which is to be reduced to 10 mg/l by

sedimentation processes)

D. Sludge capacity 83

Example 1



Example 2

A water treatment plant has a flow rate of 0.6 m3/sec. The settling

basin at the plant has an effective settling volume that is 20 m long, 3

m tall and 6 m wide. Will particles that have a settling velocity of

0.004 m/sec be completely removed? If not, what percent of the

particles will be removed?

S0 = Q/A = 0.6 m/sec  /  (20 m x 6 m)  =  0.005 m/sec

Since S0 is greater than the settling velocity of the particle of interest, 

they will not be completely removed.

The percent of particles which will be removed may be found using the 

following formula:

Percent removed = (S/ S0) 100 = (0.004/0.005) 100 = 80 %



Example 3

How big would the basin need to be to remove 100% of the 

particles that have a settling velocity of 0.004 m/sec?

S0 = Q / A

0.004 = 0.6 / A

A = 150 m2

If the basin keeps the same width  (6 m):

A = 150 m3 = 6m x L

L = 25 m



2.2.4. Coagulation and flocculation 

• Some particles are too small to settle out quickly

enough to use sedimentation alone

• Involves adding chemicals to the water

– chemicals are called coagulants, and have a positive

charge

86



• There are two general type of coagulant:

I. Primary coagulants

II. Natural coagulants 

I. Primary coagulants

• Metal coagulants based on aluminum and iron

• The choice of coagulant should be determined under 
laboratory conditions (e.g., jar testing)

– final choice influenced by economic considerations

87



Alum salts

• Alum (aluminum sulfate; A12 (SO4)3.nH20) where n=14,

16, or 18, depends on the form of alum supplied

• This may be in liquid solution, broken crystalline

granules 2-5 cm size or crystalline blocks

• It is by far the most widely used coagulant

• Alum is a relatively inexpensive coagulant if local

production is possible.

88



Ferric Salts

Four types of ferric salts are used as coagulants:

–Ferric chloride(FeC13) 

–Ferric sulfate(Fe2(SO4)3.9H2O), 

–Ferrous sulfate (copperas), and

–Chlorinated copperas

• In general, they give similar results when their doses are 

compared in terms of iron content.

89



How the processes work?

• Colloids are stabilized by negative electric charges on their 

surfaces

• Al2 (SO4)3 + 6H2O → 2Al (OH)3  + 3H2SO4

– a gelatinous precipitate (it adsorbs the impurities ) 

– the hydrogen ion destabilize colloids

90



Practical differences between alum and ferric coagulants:

• Iron salts over aluminum is the broader pH range for good
coagulation

• The floc formed with ferric coagulants is heavier than alum
floc

• The ferric hydroxide floc does not re-dissolve at high pH
values.

• Optimal floc formation using alum occurs when the pH value
of the water is between 6.0 and 8.0

• If insufficient alkalinity is present to react with the alum, an
alkali such as lime must be added 91



Dosage

For good coagulation

• optimal dose of coagulant should be fed 

• quickly and properly mixing 

• optimal dose will vary depending

• the nature of the raw water and

• its overall composition

• not possible to compute the optimal coagulant dose for 

particular raw water

– laboratory experiment called the jar test is generally 

used for the periodic determination of the optimal 

dose. 92



Jar test
• A series samples of water are placed on a special multiple stirrer

• the samples, typically 800 ml in 1-litre beakers (or jars), are dosed

with a range of coagulant, e.g.10, 20,30,40 and 50 mg/1, and are

stirred vigorously for about one minute

• gentle stirring (10 minutes),

• allowed to stand and settle for 30-60 minute.

• examined for colour and turbidity

•coagulant that gives satisfactory clarification of the water is noted.

93



The dosage of coagulants may be reduced in some 

instances by:

– Pre treating excessively turbid river waters,

– Direct filtration of low turbidity (,50 NTU) waters,

– The use of coagulant aids, and

– Optimum pH adjustment.

94



Coagulation comprises: 

1.  Addition of coagulant 

2. Rapid Mixing 

3. Flocculation (Formation and growth of Flocs) 

4. Removal of Flocs. 

95



1.  Addition of coagulant (Dosing methods)

• The most common method is in the form of a solution

• Such a solution usually of 3-7% strength

• Two tanks are required, one in operation, while 

the solution is being prepared 

• When using alum in solutions of less than 1% 

strength, the chemical is hydrolyzed in chemical 

feed water

–To prevent this, the solution should always 

have strength of more than 1.5%. 
96



Ex. chemical feed arrangements
97



2. Rapid mixing 

• aims at the immediate dispersal of the entire dose of 

chemicals

• agitate the water violently 

• inject the chemical in the most turbulent Zone

– to ensure its uniform and rapid dispersal

– hydrolysis of the coagulant is almost instantaneous 

• rapid mixer should be near to the “chemical house” 

• rapid mixing device close to the flocculators

98



• Many devices are available for mixing. 

• Basically, there are two groups: 

»Hydraulic rapid mixing 

»Mechanical rapid mixing 

Hydraulic rapid mixing 

» arrangements are used such as channels or chambers with 
baffles , overflow weirs, and hydraulic jumps

» With a good design, a hydraulic mixer can be as effective 
as a mechanical mixing device

99



Baffled channel for rapid mixing

100



overflow weir 
101



Hydraulic jump 102



Mechanical rapid mixing 

• power required for agitation of water is imparted 

by impellers, propellers or turbines

• less suitable for small treatment plant 

103



Flocculation (Formation and growth of 

Flocs) 

• process of gentle and continuous stirring of

coagulated water

• the purpose of forming flocs through the

aggregation of the minute particles present in

the water

• Form flocs that can be readily removed by

setting, or filtration

• The efficiency of the flocculation process is

largely determined by the number of collisions

104



• There are hydraulic and mechanical flocculators.

• In hydraulic flocculators:

• by small hydraulic structures that a stirring

action results

• In mechanical flocculators:

• achieved with devices such as paddles, reels or

rakes.

• These devices can be fitted to a vertical or

horizontal shaft.

105



Typical examples of Hydraulic flocculators

• velocity usually is in the 0.10-0. 30 m/s range.

• Detention time normally is 15-20 minutes

• suited for very small treatment plants

• efficiency is highly dependent on the depth of water in the 

baffled channel

• Horizontal –

flow baffled 

chamber 

flocculator

•The water 

flows 

horizontally

L

W

106



vertical - flow 

baffled chamber 

flocculator

(cross-section )

The water flows 

vertically 

• used for medium and larger- size water treatment plants

•flow velocity range is 0.1-0.2 m/s

•detention time is 10-20 minutes. 

H

L

107



108

Hydraulic flocculators: simple technology



Hydraulic Flocculation: Pipe

109



The main shortcomings of hydraulic flocculators
are: 

– No adjustment is possible to changes of raw water 
composition. 

– No adjustment is possible to the water production rate 
of the treatment plant. 

– The head loss is often appreciable. 

– They may be difficult to clean. 

• Their advantages are:

– no motor power

– electric cable switchgear, etc. to maintain and general 
maintenance is easier. 

110



111

Mechanical flocculators

http://www.myersequipment.com/_vti_bin/shtml.exe/horizontal.html/map


112

Mechanical flocculators

http://www.myersequipment.com/_vti_bin/shtml.exe/vertical.html/map


113

Mechanical flocculators

http://www.myersequipment.com/_vti_bin/shtml.exe/walking.html/map


Design of mechanical flocculators

• Taken into account

• Velocity gradient (G):- Mixing intensity 

» The degree of mixing is measured by Velocity 
Gradient (G)

» relative velocity of the two fluid particles/distance

• the detention time (t)

• The product G.t gives a measure for

• the number of particle collisions, and thus for the floc
formation action

114



The equation for computing the velocity gradient is:

G = (P/(V.M))1/2   in which 

G= velocity gradient (s-1)

P = power transmitted to the water (watt = rghQ) 

r = density of water = 1000 kg/m3

g = gravitational acceleration = 9.81 m/s2

h = head loss of the water passing through the 

flocculator in m 

Q= volumetric flow rate in m3/s 

V = volume of water to which the power is applied; 
where applicable, the volume of the mixing tank or 
basin (m3) 

m = dynamic viscosity of water (kg/m.s), 
115



Dynamic viscosity of water m (kg/m.s) 

Temperature 

t(0C)  

15 20 25 

Dynamic 

viscosity μ 

(kg/m.s)  

1.14x10-3 1.01x10-3 0.96x10-3 

 

116



Flocculator design criteria
Design 

factor  

G(s-1) t(s) G.t 

Range  10-100 1,200-1,800 30,000-150,000 

Typical 

value  

45-90  1,800 50,000-100,000 

 
•the optimal G.t value should be carefully selected

• for optimal formation of flocs without causing disruption or 

disintegration

• Chemicals such as activated silica or polyelectrolyets (coagulant aids) 

can improve the internal cohesion of the flocs
117



118

Power Calculation  

What horsepower level do we need to supply to a flocculation basin to 

provide a G value of 100s-1 and a Gt of 100,000 for 10 MGD flow?

(Given: M = 0.89 x 10-3 Pa.s (gcm-1s-1); 1 hp = 745.7 watts) 

Solution:

Retention time, t = Gt/G = 100,000/100 = 1000 secs

Volume of Flocculation basin, V= Q/t = (0.438 m3/sec) x (1000 sec) 

= 438 m3

P    = G2 V x M

= 1002 x 438 x 0.89 x10-3  = 3900 W 

= 3900/746      = 5.2 hp

G = (P/(V.M))1/2 



119

• has been practiced for centuries

Seeds of the Moringa oleifera tree have been found to be 

one of the most effective